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Page: 1 of 4

Type Test Report

Customer name

MEDITERRANEAN CABLES COMPANY S.A.L

Customer address

South Lebanon — Saida — El Ghazieh

Date of item’s reception

03.07. 2020

Date or period of tests

03-08. 07. 2020

Date of report issue

09. 07. 2020

' Product description

Copper Conductor

| Manufacturer, brand name
or trademark

MEDITERRANEAN CABLES

Reference, model

NYM 4 x 6 mm’, NYM 4 x 10 mm?, NYM 3 x 35 mm?

Product category

Cables

i Testing according to the
requirements of:

| TEC 60228 / IEC 60502-1

General comments:

Conform

E Tested by (+ Signature)

Eng. Ahmad HASSAN
Electrical laboratory unit head

| Verified by (+ Signature)

Eng. Bilal Hussein
Electrical laboratory head

Approved by (+ Signature)

L

Dr. Imad Hage Chehade

Note: * Results relate only to the item tested.

* This test report shall not be reproduced, except in full, without the written approval ¢

b\
/%‘FWTM institute.

IRI premises, Lebanese University Campus

n -
%ﬁ?m Hadat (Baabda)-Lebanon  P.O.Box: 11-2806 Beirut
B Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
[=] %3 Y] e-mail: info@iri.org.lb - website:www.iri.org.lb



INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /007/541591/2020 (M1)
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Norm Result
Qable_ Parameter Limit Value Measured Code
designation (Norm) Value N°

Conductor section
(mm?) 6 6 267-9
Number of wires 7 7 267-9

Nominal diameter of
wires 1.04 1,04 267-9
(mm)

Conductor exterior

diameter 2.95 3.0 267-9
(mm)
o PVC insulation
thickness (mm) ! . &2
IEC 60228 &

| IEC 60502-1 Outer Diameter - 16,3 267-9

PVC outer sheath
thickness 1.8 18 g

Weight
(Kg/Km) --- 510 267-9
Electrical resistance

(Q/Km) 3,08 31 267-9

IRl premises, Lebanese University Campus

Hadat (Baabda)-Lebanon

Tel/Fax: +961 5 467831 - Mobile:

c-mail: info@iri.org.lb -

P.O.Box: 11-2806 Beirut
+961 3 286340
website:www,iri.org.lb
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Report Number: 5223 /007/541591/2020 (M1)
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Norm Result
Cable Parameter Limit Value Measured Code
designation (Norm) Value N°
Conductor section
5 10 10 267-9
(mm-*)
Number of wires T 7 267-9
Nominal diameter of
wires 1,35 1,35 267-9
(mm)
Conductor exterior
diameter 3.82 3.90 267-9
(mm)
4x10 mm* PVC insulation
: ] 1 267-9
thickness
IEC 60228 & —
| IEC 60502-1 Outer Diameter 21.6 267-9
PVC outer sheath
267-9
thickness 1.8 178
Weight
- 267-9
(Kg/Km) Lo
Electrical resistance
267-9
(Q/Km) 1.83 1.84

c-mail: info@iri.org.lb -

IRI premises, Lebanese University Campus
Hadat (Baabda)-Lebanon P.O.Box:
Tel/Fax: +961 5 467831 - Mobile:
website:www.iri.org.lb

11-2806 Beirut
+961 3 286340
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Norm Result
Cable S Limit Value Measured Code
designation Faramater (Norm) Value N°
Conductor section
; 35 35 267-9
(mm~)
Number of wires 7 7 267-9
| Nominal diameter of
wires 2.5 2.51 267-9
(mm)
Conductor exterior
diameter 7.5 7.45 267-9
mm
IEC 60228 & 3x35 mm? (. ) - .
| IEC 60502-1 PVC insulation
. 267-9
thickness 1,2 1,2
Outer Diameter o 25.8 267-9
PVC outer sheath
thickness 1,8 1,78 e
Weight
— -9
(Kg/Km) 1515 267
Electrical resistance
: 267-9
(Q/Km) 0,524 0,525

This report, modified on 14/07/2020, cancels and replaces the previous report issued under the
same date and number, amended information is identified by a straight line in the margin.

z"’?}c
IRI premises, Lebanese University Campus”® :
Hadat (Baabda)-Lebanon P.O.Box: 11-2806 Beiru
Tel/Fax: +961 5 467831 - Mobile: +961 3 28634

e-mail: info@iri.org.lb - website:www.iri.org.lb
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InsTITUT DE RECHERCHE INDUSTRIELLE

Report Number: 5223/24/519894/2019
Page: 1 of 2

i

Type Test Report

Customer name

MEDITERRANEAN CABLES COMPANY S.A.L

Customer address

South Lebanon — Saida — EJ Ghazieh

Date of item’s reception

23.09.2019

Date or period of tests

23 -24.09. 2019 .

Date of report issue

| 26.09.2019

] Product description

Cables (Hard Drawn Copper)

Manufacturer, brand name
or trademark

MEDITERRANEAN CABLES

' Reference, model

CU NU 25 (HDC)

Product category

“Cablcs

T :
Festing according to the
requirements of:

DIN 48201/1 & IEC 60228

General comments:

Conform

f Tested by (+ Signature)

| i —

Eng. Ahmad HASSAN
Electrical laboratory unit head

Verified by (+ Signature)

Eng. Bilal Hussein
Eiectrical Iaburalog' head

Approved by (+ Signature)

e

Note: * Results relate only to the item
* This test report shall not be re

tested.

produced, except in full, without the written appiroval b the 1

Imm. IRI. - Campus Université Libanaise

Hadat (Baabda)-Liban B.P.: 11-2806 Beyrouth
Tel/Fax: +961 5 467831 - Portable: +961 3 286340
e-mail: info@iri.org.lb - website:www.iri.org.lb



CIRI) InsTITUT DE RECHERCHE INDUSTRIELLE

Report Number: 5223/24/519894/2019
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Norm Result
= = T
(.abIC . i 3 | )‘ - X 3
-able S— Limit Value Measured Code
designation (Norm) Value N©
Cable section
2 24,25 24,24 267-4
(mm-)
Number of wires 7 7 267-4

Nominal diameter of

wires 2,10 2,10 267-4
(mm)
DIN 48201/1 CU NU 25 -
(HDC)
Exterior diameter
; 6,30 . 6,31 267-4
(mm)
Weight
) ) 267-
(Kg/Km) 218 218.5 267-4
|
CU NU 25 Electrical resistance
IEC 6022 : . ) 0,727 0,740 267-4
# (HDC) (Q/Km)
I

Imm. IRI. - Campus Université Lib@ N fis
Hadat (Baabda)-Liban B.P.: 11-28 P

Tel/Fax: +961 5 467831 - Portable: +961 3 28
e-mail: info@iri.org.lb - website:www.iri.org.
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INDUSTRIAL RESEARCH
CIRT INSTITUTE

IRI Bldg. - Lebanese University Campus
Hadath (Baabda) - Lebanon

Date:26/08/2015 P.O. Box: 11-2806 Beirut
No: S221/1648/30884972015 Tt T sl ot 20 B0
anl| Name: MESSRS MEDITERRANEAN CABLES CO. SAL Received as: 2
f SAIDA - SOUTH LEBANON Aluminium Wire (9.5 mm)"
| RETerenCe Your letter dated on 12/08/2015 Received on: 13/08/2015 |
( =)
Testing duration: From 14/08/2015 to 24/08/2015 Unless otherwise specified, the sampling was done by the client,
CHEMICAL ANALYSIS
IRI
Code No
267 -28 Chemical Composition:*
- Iron, as Fe (%) 0.02
- Silicon, as Si (%) 0.08
- Manganese, as Mn (%) Less than 0.01
- Zinc, as Zn (%) Less than 0.01
- Nickel, as Ni (%) Less than 0.01
-Chromium, as Cr (%) Less than 0.01
- Lead, as Pb (%) Less than 0.01
- Copper, as Cu (%) Less than 0.01
- Titanium, as Ti (%) Less than 0.01
- Tin, as Sn (%) Less than 0.01
- Vanadium, as V (%) Less than 0.01
- Bismuth, as Bi (%) Less than 0.01
- Aluminum, as Al (%) More than 99.8
* Reference Method: Optical Emission Spectrometer.
Results relate only to the sample tested. .
/3 A}\\\ ‘\) Nad'tht'ny
| 2(CIRI)) e}l y e
\ \\f:"“ {}/ / Applied Research & Testing

for advertising purposes=>

THE INDUSTRIAL RESEARCH INSTITUTE UNDERTAKES NO RESPONSIBILITY FOR THE rTFﬁTING INSPECTION OR CALIBRATION OF MATERIALS )
AUTHENTICITY OF THE SAMPLE FROM WHICH THE SPECIMENS TESTED SUBJECT OF THIS REPORT INSTRUMENTS AND OTHER ARTICLES IS ONLY UNDERTAKEN
ARE TAKEN UNLESS SAMPLING IS CONDUCTED BY THE INSTITUTE ITSELF WHICH FACT WHEN BY THE INDUSTRIAL RESEARCH INSTITUTE SUBJECT TO
APPLICABLE WILL BE CLEARLY INDICATED AS PART OF THE REPORT. THE INFORMATION GIVEN IN THE EXPRESS STIPULATION THAT NO RESPONSIBLITY OF
THIS REPORT DELIVERED IN A SEALED ENVELOPE IS FOR THE USE OF THE CLIENT AND IS NOT ANY KIND OR HOWSOEVER ARISING SHALL ATTACH 10 THE
TO BE ABSTRACTED OR PUBLISHED BY ANY MEANS OR IN ANY FOBM IN WHOLE OR IN PART INDUSTRIAL RESEARCH INSTITUTE OR TO ITS EMPLOYEES
WITHOUT THE PRIOR WRITTEN CONSENT OF THE INDUSTRIAL RESEARCH INSTITUTE. IT MAY BE IN RESPECT TO ANY LOSS INJURY OR DAMAGE ARISING
PHOTOCOPIED STRICTLY FOR THE INTERNAL USE OF THE CLIENT. NO RESPONSIBILITY FOR ANY DIRECTLY OR INDIRECTLY OF OR IN CONNECTION WITH
INTERPRETATION OF THIS REPORT IS ASSUMED EXCEPT WHEN THE INTERPRETATION IS GIVEN IN WRITING ANY SUCH TESTING INSPECTION OR GALIBRATION OR ANY
BY THE INDUSTRIAL RESEARCH INSTITUTE FAILURE OR OMMISSION IN REGARD THEREOF

p— P J
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Date: 26/08/2015

INDUSTRIAL RESEARCH
INSTITUTE

Rep

IR1 Bldg. - Lebanese University Campus
Hadath (Baabda) - Lebanon
P.O. Box: 11-2806 Beirut

5221/1648/308849/2015 Tel/Fax: +961 § 467831- Mobile: +961 3 286340 %
L e-mail: info@iri.org.1b - http://www.iri.org.1b RisR
— [N STO S AT i o "
@ """ SAIDA - SOUTH LEBANON - ‘Aliminhim Wire (9.5 mm)"
= =
@Y Reference: YOUI letter daled on ]2;"08{20] 5 :/ﬂ Received on: ]3!’081’20] 5
Results
Testing duration: From 14/08/2015 to 14/08/2015 Unless otherwise specified, the sampling was done by the client.
Tensile Testing
NF EN 10002-1
IRI Code No. (403 — 7A)
o Nominal Yield strength Tensile Elongation
ﬁm Diameter at 0.2% offset Strength %
(mm) (MPa) (Mpa)
Aluminium 9.5 65 86 32
Results relate only to the sample tested.
MT/ny 272
/ﬂ-ﬂm / \ Nadfa & houry
ST AR R
at % \):..-\Q 'r"(’/',i-‘;.\“."' ; i
A 15 \x ’5 Applied Research & Testing \
Laboratories ey eRiteeton e S T

CONDITIONS & TERMS: it is

prohibited to use this

report for advertising purposes=>

THE INDUSTRIAL RESEARCH INSTITUTE UNDERTAKES NO RESPONSIBILITY FOR THE

AUTHENTICITY OF THE SAMPLE FROM WHICH THE SPECIMENS TESTED SUBJECT OF THIS REPORT
ARE TAKEN UNLESS SAMPLING IS CONDUCTED BY THE INSTITUTE ITSELF WHICH FACT WHEN
APPLICABLE WILL BE CLEARLY INDICATED AS PART OF THE REPORT. THE INFORMATION GIVEN IN
THIS REPORT DELIVERED IN A SEALED ENVELOPE IS FOR THE USE OF THE CLIENT AND IS NOT
TO BE ABSTRACTED OR PUBLISHED BY ANY MEANS OR IN ANY FORM IN WHOLE OR IN PART
WITHOUT THE PRIOR WRITTEN CONSENT OF THE INDUSTRIAL RESEARCH INSTITUTE. IT MAY BE
PHOTOCOPIED STRICTLY FOR THE INTERNAL USE OF THE GLIENT. NO RESPONSIBILITY FOR ANY
INTERPRETATION OF THIS REPORAT IS ASSUMED EXCEPT WHEN THE INTERPHETATION IS GIVEN IN WRITING

( TESTING INSPEGTION OR CALIBRATION OF MATERIALS
INSTRUMENTS AND OTHER ARTICLES IS ONLY UNDERTAKEN
BY THE INDUSTRIAL RESEARACH INSTITUTE SUBJECT TO
THE EXPRESS STIPULATION THAT NO RESPONSIBLITY OF
ANY KIND OR HOWSOEVER ARISING SHALL ATTACH TO THE
INDUSTRIAL RESEARCH INSTITUTE OR TO ITS EMPLOYEES
IN RESPECT TO ANY LOSS INJURY OR DAMAGE ARISING
DIRECTLY OR INDIRECTLY OF OR IN CONNECTION WITH
ANY SUCH TESTING INSPECTION OR CALIBRATION OR ANY
FAILURE OR OMMISSION IN REGARD THEREOF

BY THE INDUSTRIAL RESEARCH INSTITUTE

e
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INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /039/304148 / 2015

-

Type Test Report

Page: 1 of 2

Customer name

MEDITERRANEAN CABLES COMPANY S.A L

Customer address

South Lebanon - Saida — Zahrani - Teffahta

Date of ifem’s reception 07. EJ? 2015

Date or period of tests 14.07. 2015 |
Date of report issue 16.07. 2015

Product description Cable

Manufacturer, brand name MEDITERRANEAN CABLES

or trademark Ty

Reference, model ACRS 490/65 mm?

Product category Aluminiur conductors steel reinforced
Tesn-ng according to the DIN: 42204 / IEC 61089
requirements of: )

General comments: Conform

Tested by (+ Signature)

Eng. Ahmad HASSAN
Electrical laboratory unit head

Verified by (+ Signature)

Eng. Bilal Hussein
Electrical laboratory head

Approved by (+ Signature)

Dr. Imad Hage Chehade

ire
=
Notes: * Results relate only to the item tested. l (_/

* This report is the exclusive property of the IR1. Any partial or total reproduction ofany kind is forbidden without prior
approval of the Industrial Research Institute management.

IRI Bldg. Lebanese University Campus

Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
e-mail: info@iri.org.lb - website:www.iri.org.lb



CIRIT) INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /039/304148 / 2015
Page: 2 of 2

Norm Result
- DCable 7 TR Value - RS S ey T e e
designation - Parameters Norm) -} meedVahu I8 B el
No. * Dia. Of Al

* 3 4( * ;
Wit 54 * 340 mm 54 * 3,40 mm 2679

No. * Dia, Of - .
steel wires 7% 3.40 mm 7*3,4] mm 267-9

DIN 48204 ACSR Outer Diameter 30,6 mm 30,62 mm 267-9
/TEC 61089 490/65 mm?

Electrical

resistance @ | 0,0588 C/Km 0.059 QKm | 2679
20°C

Total Weight

without grease

1866 Kg/Km 1867 Kg/Km 267-9

IRI Bldg. Lebanese University Campus
Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
c-mail: info@iri.org.lb - website:www.iri.org.lb
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INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /047/418613 / 2017
Page: 1 of 4

Type Test Report

Customer name

|

MEDITERRANEAN CABLES COMPANY S.A.L

Customer address

South Lebanon — Saida — El Ghazieh

Date of item’s reception ‘ 09. 10. 2017
Date or period of tests | 10-16.10. 2017 -
Date of report issue [ 17.10. 2017

Product description

Cables (Aluminum conductors)

Manufacturer, brand name
or trademark

MEDITERRANEAN CABLES

Reference, model

16 mm? ; 25 mm?; 50 mm?; 54,6 mm?; 70 mm?; 150 mm’

, Product category

Cables

Testing according to the
requirements of?:

NF C 33-209

General comments:

|

Conform

Tested by (+ Signature)

Eng. Ahmad HASSAN
Electrical laboratory unit head

Verified by (+ Signature)

Eng. Bilal Hussein
Electricai laboratory head

Approved by (+ Signature) | Dr. Imad Hage Chehade Imad' BAGE [OHEHADE Ph D
@ Techpalog elopment
or Y
Note: * Results relate only to the item tested. - A o

* This test report shall not be reproduced. except in full, without the written appr)l

IRI Bldg. Lebanese University Campus

Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
e-mail: info@iri.org.1b - website:www.iri.org.lbh
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INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /047/418613 / 2017

Page: 2 of 4

Norm C;;le Result
Cable Pl Limit Value Measured Code
designation (Norm) Value N°
Cable section
T=
(mm?) 16 16,07 267-2
Number of wires 7 7 267-2
 Nominal diameter of o
; wires 4,6<d<5,1 5.0 267-2
16 mm=
(mm)
Exterior diameter
7.0<D<7.8 7,30 267-2
(mm)
Electrical resistance
NF C 33-209 (Q/Km) <191 1,7 L
Cable section
5 25 25,41 267-2
(mm-)
Number of wires T 7 267-2
Nominal diameter of
wires .
L 58<d<6,3 6,0 267-2
(mm)
Exterior diameter
8,6<D<94 8,9 267-2
(mm)
Electrical resistance
(Q/Km) < 1,20 0,96 267-2

IRl Bldg. Lebanese University Campus

Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut

Tel/Fax: +961 5 467831 -

Mobile: +961 3 286340

e-mail: info@iri.org.lb - website:www.iri.org.lb




CTRI ) INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /047/418613 / 2017

Page: Jof4
Norm C;ge Result
Cable Patiifiotss Limit Value Measured Code
designation i (Norm) Value N°
Cable section
3 50 50,14 267-2
(mm-)
Number of wires 7 7 267-2
Nominal diameter of
= wires 7.9<d <84 8.38 267-2
50 mm-
(mm)
Exterior diameter
11,L1<D<12,0 11,62 267-2
(mm)
Electrical resistance
2767 -
NF C 33-209 (CY/Km) <0,641 0,55 “ars
Cable section
5 54,6 54,89 267-2
(mm°)
Number of wires 7 7 267-2
Nominal diameter of
wires i
54.6 mm 92<d<9,6 9,43 267-2
(mm)
Exterior diameter
12,3<D< 13,0 12,83 267-2
(mm)
Electrical resistance
267 -
(Q/Km) <0,63 0,53 267-2

IRI Bldg. Lebanese University Campus

Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
e-mail: info@iri.org.lb - website:www.iri.org.lb
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INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223 /047/418613 / 2017

Page: 4 of 4
Norm C;;ie Result
Cable Parametor Limit Value Measured Code
designation ) (Norm) Value N°
Cable section
2 70 68,5 267-2
(mm?)
Number of wires 7 7 267-2
Nominal diameter of | = -
, wires 10<d<10,2 10,15 267-2
70 mm-
(mm)
Exterior diameter
129<D < 13,6 13.4 267-2
(mm)
Electrical resistance
267 -
NF C 33-209 (Q2/Km) <0,50 0,42 el
Cable section
5 150 150,86 267-2
(mm=)
Number of wires 19 19 267-2
Nominal diameter of .
wires i
IS0 fifn? 13,9 <d <15.0 14,8 267-2
(mm)
Exterior diameter
17,3<D < 18,6 19,2 267-2
(mm)
Electrical resistance
3 ey
(Q/Km) <0,206 0,19 267-2

IRI Bldg. Lebanese University Campus

Hadath (Baabda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mobile: +961 3 286340
website:www.iri.org.lb

e-mail: info@iri.org.1b -



IN

JUSTRIAL RESEARCH ‘NSTITUTE

Report Number: 52723/004/285638/2015

Page 1 of 2
Type Test Report

Custome r address Ol - g

ate of i em’s reception 02.02 2015 '_ _

[ Date or reriod of tests From 02.02.2015 To 03.02.2015
Dai: of ; eport issue 03.02.2015
Preduct description Y a8y Cand Alaise Al HeS COLIS
Item ref :rence (If any)
Nanufacturer, brand *SASH Jaie giall HR 1 3S 4 Countryf (?f origin:
naine or frademark & - ) - Sl
Eeferen ¢, model NYA /2.5mm? / 100 YDS
Product category CONDUCTORS OF INSULATED CABLES
Te-.‘.ti.ng zecording fo the IEC 60228
reguirerents of - .
Confcrmity XyEs - [INO
Coniorm
(eneral comments
| Enz. Fady MELHEM
sted by (+ Signatu = ;
Agpiet by (v Nigumbart) Assistant Unit Head
Enz. Bilal Hussein

Verified by (+ Signatore ==

= y (- Sig ) Elccirical Laboratory Head

i . frriod MA

Approy ed by (+ Signatuye) nad Hage Chehade ini "'I:; ol

Dr L

Mote: * F zsults relate only 15 the item tes ed

This repc.t is the exclusive property of T L uny partial or total reproduction of any kind is

zpnroval of the Managemen:.

L
-
it

ok

ElEl

LA

4

RI Bldg. Lebanese University Campus
fadath (Baabda)-Lebanon P.O.Box: 11-2%06 Beirut
‘el/Fax: +961 5 467831 - Mobile: +961 3 286340

c-mail: info@iri.org.1b - website:www.iri.org.lb



INDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223/004/285638/2015
Page2 of 2

N ~ CONDUCTORS GF INSULATED CABLES
_ IEC £0228
Clausc Req: .rement - Tcst Result - Remark Verdict!
3 I Cassification P
- i - ~Class 2 : Stranded conductors P
4 V. aterials P
- 1 Plair or metai-cozed annealed copper p
5 Sciid conducto - and straxded conducters P
1.2 wires shall all have the same :or.unal diameter 0.67 mm [ wire P
N mber of wires it vack conducior 7/ p
Crous sectional area 2.4'{ mm”

99.74 Yard = 91.2 meter

Leng s of &e cable

3y« PSJML‘_‘B_HJL;&JHM&ABEJI‘J&M

Remarks

1- Test casc verdict: P =Pass. F = Fail, N/t = Case not apply fo the test object.

IRI Bldg. Lebanese University Cempus i

Hadath (Basbda)-Lebanon P.O.Box: 11-2806 Beirut
Tel/Fax: +561 5 467831 - Mobiie: 4961 3 286340
e-mail: info@iri.ore.lb - wehsira www isi nem 1k




)

p—————

:NDUSTRIAL RESEARCH INSTITUTE

Report Number: 5223/011 /286769/2015

|

Fype Test Report

Page 1 of 2

: _
i usic mer name

-—

{
|
1 _ust ner address
]

|
——
|

Ol - g 5

[ sate - fitem’s recesion

(6.32.2015

1 _ate .r period of fesis

Frem 10.02.2015 To 12.02.2015

13.32.2015

’_ Jate freporti issue

f' s
r Prod et descr:ptmt:

AIYY ?EJCJASMEJIJJGSLJJU—\_!S

‘tem eference (If u: y)

“viam facturer, brand - Country of grigin:
wame sr trademark i Med cables ad
Xefer -nce, model NYMHY 2 X 2.5 mm?2

|
{
I
L
I} “rod: cf category

CONDUCTORS OF INSULATED CABLES

P i "
' Testir g according tc ths
regui ements of

IEC 60228

on ‘ormity

XIYES [ NO

i

Geeral comi ents

Coaform

Fn.:. Fady MELHEM

l S
| Teste ! by (+ Signati.re; i -
| it £ stistant Unit Head @%’
| o g
. . En;:. Bilal Hussein LS
Verif 2d by (+ Signz uve "
f b ? E Ie "trlcal Laboratory Head ot
i
| <“pprved by (+ Sigratare) | I'r. Imad Hage Chehade b od HAG)
i IRL} ~zchnolog
[_ - B "
hoigs: © Results refate onl: 5 the item tested,

* This report is the

approval of the lrc. strial Researcl Ir

elusive propery ¢ “the IR1 Any partial or total

repreduction of any kind is forpi
ititute management.

IRI Bidg. Lebanese University Campus,
Hadath (Bazbda)-Lebanon P.O.Fox: 11-2806 Beirut
Tel/Fax: +961 5 467831 - Mob:ie: +961 3 286340
c-mail: info@iri.org.lb - website:www iri aro 1h





